SYSTEM

CONTROL

ISK045-2 |

6.1 CABLE CONTROL (TRAVEL, DOZER, SWING, SERVICE)

(1) Construction 480 (18.907)

230(9.067)

428 (16.85")

269+10
R
(10.597+0.39")

22
10
10 P 4
I 5
53 = %
30 91 TIGHTENING
TIGHTENING oy e g TORQUE (4
TORQUET %y k. 2.0kgfm °
2.0kgf'm . (15ft-1bs)
(15ft-1bs) % ! i
F X6 1 : -
-5 16
29.26.5 2112 7 \5.26,29 32
%Y I o 9 35
g E }4—'—_ A E 19 :/ 7‘{/17 H
i 8 = ﬁt} Gayyt
e o) / / L
— "i /, ) // ”“‘\\ )
LN TN~ /, \\ \
¢/J./ K ,'T/JA,/;:' '/ ‘,f//; ;.\
S Yy AT
o35 Al 7
/ n g -
= 4/51495/9// Vo
/ i Vo
30 : — VIEW I/ / o
24 39._fo :_—::% 20 S 4 )
15 e f F Y A / i
11 12 NN A o A e —
4 31 T % — TITeT
8\ 25 [ o % 9 - ] iil K
. TIGHTENING  ne Aoy Mhe, y;
=R/ ¢ % ' TORQUE & A T; = ‘4“:‘7;.--‘»141-'“ ) 7
¥ 1.1i°'”kgf'-m o"'/ l; T T O AR TN SET TT
34 '\\ 893ft1bs) <O ~ g 37 32.35
SECTION A-A VIEW | VALVE SIDE
NO. NAME Q’tyl| NO. NAME Qty|| NO. NAME Qty
1 |CONTROL BOX 1 16 {ROD END 4 || 29 |LOCK WASHER ; M8 6
4 |TRAVEL LEVER 1 17 |GRIP 1 || 30 |LOCK WASHER ; M6 4
5 {PIN 2 || 18 |GRIP 1 }| 31 |WASHER 6
6 |PEDAL 1 19 |WASHER 6 || 32 |PIN 9
7 |PEDAL 1 20 |SEMS BOLT ; M6X16 6 || 33 [NUT ; M6 2
8 [COVER 1 21 |CAPSCREW ; M6X55 2 34 {COVER 1
9 |COVER 2 I 22 |[NUT 2 | 35 |PIN, SNAP 9
10 |CAP 2 23 |CAPSCREW ; M10X25 4 36 {CABLE CONTROL 1
11 |WASHER ; M6 2 || 24 |CAPSCREW ; M6x14 2 || 37 |[ROD END 5
12 |LOCK WASHER 6 | 25 |CAPSCREW ; M8Xx20 6 || 38 |CAPSCREW ; M8x20 4
13 |CABLE CONTROL 3 || 26 [NUT ; M8 2 || 39 |SEMS BOLT ; M6Xx16 2
14 {INSULATION 1 j| 27 {WASHER ; M10 4 || 40 |CAP 2
15 |{SHAFT 2 28 |LOCK WASHER ; M10 4

II-36D



CONTROL SYSTEM

6.2 ENGINE CONTROL
(1) Construction

ENGINE STOP —1—— .
SOLENOID ==
(WITH ENGINE)

{

E'_qw
(o
>0

S

14, 10

DETAIL A
NO. NAME Q'ty|| NO. NAME Q'ty
1 |LEVERASSY THROTTLE | 1 11 |LOCK WASIIER 2
2 |LINK ASSY 1 12 |LOCK WASHER 2
3 |CABLE CONTROL 1 13 |LOCK WASHER 3
4 [MOTOR GOVERNOR 1 14 |RING RETAINING 1
5 (PIN 1 15 |PIN SNAP 1
6 |PIN 1 16 |WASHER 1
7 |CAPSCREW 2 || 17 |GRIP 1
8 [CAPSCREW 2 || 18 {TUBE 1
9 |CAPSCREW 3 19 |GRIP 1
10 |CAPSCREW 2

I -37



SYSTEM

CONTROL

(2)
1

2)

3)

3
1)

2)

Operalion

Throttle lever

When you operate the throttle grip (17) on the
instrument panel, the inner cable of the control
cable (3) directly actuales the lever of the fuel

injection pump.

Engine stop

If you turn OFF the starler key, the timer-
attached engine stop relay will connect, the
engine stop solenoid (atlached to the engine)
actuate, and the machine stop.

Decelerator (shifts the engine into a lower
speed)

If you turn ON the deceleration switch on the
instrument panel, the governor motor will
actuale, the cable extend, the link of the link
assembly (2) move to the right, and the control
cable (3) high speed be controlled. If you push
the deceleration swiltch again, deceleration
will stop. The deceleration switch is connected
lo a holding circuil; once lhe slarter key is
turned OFJF, the deceleration switch turns OFF.

Adjustment

Throttle lever

Turn the throtile lever to the idling position;
then attach the set screw (10). Using the set
screw (10), attach the inner cable of the
governor lever control cable. Using the sel
screws (A) and (B), set the low and high engine
speed positions; then attach the nuls.

Deceleralion

Turn the deceleration switch ON. Set the cable,
with the position of the link assembly (2) being
where the engine speed is at low idle.

1I-38

DECELERATION
SWITCH

17
THROTTLE

STARTER SWITCH
v

Instrument panel

17

\.—» HIGH SPEED

10
Throttle lever adjusting

_J
(]

Deceleration cable adjusting



CONTROL SYSTEM

6.2 ENGINE CONTROL PY03501~ |SK045-2
(1) Construction

VIEW I

N

3

i 13
-
APPLY MOLYBDENUM| . (
N\

DISULFIDE COMPOUND™ JJ 11.12

MOTOR MOUNT DETAIL

- APPLY MOLYBDENUM
HIiPOSITION  SECTION A-A DISULFIDE COMPOUND.

Lo POSITION

NO. NAME Q'ty|| NO. NAME Qty
1 {THROTTLE LEVER ASSY 1 | 11 {MACHINE SCREW ; M5X16 3
2 |LEVER 1 || 12 |[LOCK WASHER 3
3 |ROD 1 || 13 {RETAINING - RING ; @7 1
4 |PIN 1 || 14 [RETAINING - RING ; @9 1
5 |CONTROL CABLE 1 || 15 |RETAINING - RING ; @6 2
6 |DECEL MOTOR 1 || 16 |RETAINING - RING ; @5 1
7 |GRIP 1 || 17 |[CAPSCREW 2
8 [PIN 1 || 18 |CAPSCREW ; M10X25 1
9 |CLIP 1 || 19 |[LOCK WASHER ; M10 1
10 |CAPSCREW ; M8X20 2 || 20 |WASHER ; M8 2

I-38-1



SYSTEM

CONTROL

(2)
1)

2)

3)

3
1)

Operation

Acceleration action and low speed action of
throttle lever

When you operate the throttle grip (7) on the
instrument panel RH, the inner cable of the
control cable (5) directly actuates the lever of
the fuel injection pump.

Engine - stop

If you turn OFF the starter key, the timer-
attached engine stop relay will connect, the
engine stop solenoid (attached to injection
pump) actuate, and the machine stop.

Action of Deceleration Switch (that brings
the engine revolution to low speed.)

If the deceleration switch on the instrument
panel is turned “ON”, the decel motor(6)
operates which in turn brings rod(3) to the
Lo position of pull-in lever(2). This restricts
the motion of control cable(5) toward the
high speed side to perform the decel action. If
the deceleration switch is pressed once again,
the deceleration switch is turned off. The
deceleration switch is turned off if the starter
key is turned off in the hold circuit.

Adjustment

Throttle lever

Turn the throttle lever to the idling position;
then attach the set screw (10). Using the set
screw (17), attach the inner cable of the
governor lever control cable. Using the set
screws (A) and (B), set the low and high engine
speed positions; then attach the nuts.

I —38-2

APPLY MOLYBDENUM
SECTION A-A DISULFIDE COMPOUND.

DETAIL Z



CONTROL

SYSTEM

6.3 RELIEF-VALVE-INTEGRATED TRIPLE SOLENOID

The relief-valve-integraled triple solenoid valve,

VALVE

can switch among lever lock, 1st / 2nd travel

speeds, and low slewing speed.

1) Lever lock solenoid valve

3)

4)

When you turn the red lock lever (located in
front ol the right and left conlrol boxes) forward,
the limit swileh and lever lock solenoid valve
actuate. Pilot primary pressure then [lows into
solenoid valve port Al, becoming the

altachment operation pilol pressure source.

1st/2nd speed travel solenoid valve

When you push the 1st / 2nd speed swilch
located on the grip of the work lever, the IslL/
2nd speed travel solenoid valve actuales. Pilol
pressure is then sent from solenoid valve port
A2 to the travel motor, switching the travel

speed.

Low-speed slew solenoid valve

When you push the low-speed slew swilch on the
instrument panel, the low-speed slew oil valve
actuates. Pilot pressure is then sent from
solenoid valve port A3 to the slew and dozer

control valves, swilching the slew speed.

Relief valve

Mainlain the pilot primary pressure ({rom Lhe
pilol pump) at the designated pressure.

Sel pressure: 35 kgl- ecm? (498 psi)

NO. NAME Qty
1 {LEVER LOCK SOLENOID VALVE 1
2 [18T/2ND SPEED TRAVEL SOLENOID VALVE 1
3 |LOW-SPEED SLEW SOLENOID VALVE 1
4 |RELIEF VALVE 1
5 |CONNECTOR 3
6 |PRESSURE MEASURING PORT 1

A, Al

| S

Hydraulic symbol

II -39




SYSTEM CONTROL

11 -40



ATTACHMENT SYSTEM
7. ATTACHMENT

7.1 CONSTRUCTION
(1) General

13 12 14 11 10 9
NO. , NAME Q'ty|| NO. NAME Q'ty}jf NO. NAME Qty
1 {BUCKET 1 6 {ARM 1 11 |SWING CYLINDER 1
2 |LINK BUCKET 2 7 ARM CYLINDER 1 12 |DOZER CYLINDER 1
3 |LINK IDLER (I}) 1 8 {BOOM 1 {f 13 [ DOZER 1
4 |[LINK IDLER (L) 1 9 {BOOM CYLINDER 1 14 |ROAD PROTECTOR 2
5 |BUCKET CYLINDER 1 || 10 |SWING BRACKET 1

I -41



SYSTEM

ATTACHMENT

(2) Swing system

Apply Locktite #3242

) I A[fé;\_;fjlr/g
|
=S,

SECTION E-E 27

i4

’__..Af;

AL
,!:

Do not put shims, <_

I

;/Lb_‘

29.28 5
SECTION A-A

SECTION B-B

BOSS

I NINT
DUST SEAL
N

BUSHING
Method of fixing the dust seal.

7

s
f SECTION G-G
1

33. 39, 40
iilﬂLlﬂl/@ 25
..-O_ e
! - . . 16
13. 12 SECTION D-D 27 SECTION F-F Apply Lockthe €242 \JJEVY/ |
NO NAME QLY NO. NAME @Y NO. NAME @1y
A|B AlB AlB
1 |BRACKET 111 15 |CAPSCREW 212} 28 |SHIM 111
2 {CYLINDER SWING [ 1] 1} 16 CAPSCREW 111 29 [SHIM 111
3 |LINK 1] 1 17 |LOCK WASHER 1} 1y 30 |SHIM 111
4 |LINK 1} 1}l 18 [PLATE -1 1] 31 |[SHIM 11
5 |PIN 1] 1) 19 |[CAPSCREW -1 2} 32 |SHIM 212
6 |PIN 1] 1) 20 [HOSE 11} 33 {SHIM 6|6
T |PIN 1|1 21 [CONNECTOR 1] 1| 34 |SEAL DUST 41 4
8 |PIN 1] 1) 22 |ELBOW 1] 1|l 35 |RING 111
9 |PIN 2121 23 |NIPPLE GREASE 4| 4 36 |PIN 171
10 [PIN 1111 24 |CLIP 212} 37 |SUHIM 212
12 |CAPSCREW 31 3| 25 |SPACER 111 38 [SHIM 212
13 |[NUT 10{ 10} 26 |SEAL DUST 21 2( 39 |SILIM 6|6
14 |WASIHER 111} 27 |SEAL DUST 41 4} 40 |SIHIM 616

g% A ; Canoppy spec. B ; Cab spec.

I -42





